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A. BERGER GMBH & C0. KG
KUHLESHUETTE 84, 47809 KREFELD, GERMANY

The following sample{s) was / were submitied and identified an behaif of tha client as:
Sample Dascription: OXFORD WITH PU COATING
_m__M SAMBA, 4384

' Buyer: A BERGER GMBH & CO. KG, GERMANY

_Q_Qmmgmgn 100% POLYESTER
End Use Application: ADVERTISEMENT MATERIAL

uast

To determine the flammability (building materials clags B1J in aocnrdanc.e with DIN 4102-1 (May 1598) Fira
behaviour of buikding materiats and elements Part 1: Classrﬁeetlon of bulldlng matenials, Requirements and
teshng

* Teat Results: - See attached sheet —
. Conclusion:

The tested sample meets the low Aammability requifé?nents of class B1 of buildiddmateriais
under DIN 4102-1 (May 1998).
There is no fali-off of burning material.

.l est Period:

Sampie Receiving Date . MAY.28, 2012 ,_

Test Performing Date © MAY 28, 2012 TO JUN.11, 2655.?

Signed for and on behall of
8$GS-CSTC Co,, Ltd.

f
AIIQA Zou
Technical Supetvisor
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. Test conducted
This test was conducted as per DIN 4102-15;1990, DIN 4102-16; 1998 and DIN 4102-1:1998 Clause 6.2,
Classification in according to DIN 4102-1 {May 1988) Clause 6.1-Class B1 materials

. Sampla dstails

General description OXFORD WITH PU COATING .

Color { Density While / About 214g/m? _

| Size of sample 1000 mm X190 mm & 190 mm)(QO mm
' COnditlomng

Prior to testing, the sample was conditioned at least 14 days to wnssrtant mass at a temperature of 23 + 2 °C,
and a relative humidity of 50 £ 6 %. '

Ill. Test resuits

1) “Brandschacht” Tesl according to DIN 4102-15 18

Exposed surface: The Front face

Resulls of “Brandschachl’ Test (part 1) |
Line Test assemblies No.
No. . ; A 8 i ()
4 | Specimen fixings according to DIN 4102 part 15, N
tabie .
2 | Max. flame height above lowsr sample adge; em | 20
Time " mingt 0:03
It Jrning through ' _
4 | Time" ming | 0:02
Sack of specimen g
5 { Flaming/glowing, Time " ming | 0:02
8 | Discolouring, Time " minig | 0:01
Burning droplets ' NG
7 1 Begint) min:s- !
Amount _ !
Specimen eaterial falling off in separate droplets ' !
9 | Specimen material falling off continuousiy !
ToBé cantinued...
m L .
N :m'";::.'.:.::m:‘ Tommat Socumena.suciect 1o Tams and Caodoes ot e"l‘f'm“ﬁ'é"'n::u'ﬁq"»:is‘;'E&?'@?ﬁ.ﬁfﬂ.’i"mm’.g“ e 1 The Teomatise
linblity, s g and jurladictide issuad dalined tharale, Any holder ol 1his o t i advivad Mgt conlaingd hareon reflects the-Cempany‘s Tindings at (e lime of
It Iryiel HRegl Ry hia the Imits of Clieat's insfruchons, Iiarly Tha Company's Ll rnpunslb!lty luiu 11"} ctlnnl BN TRIn So2ument doan not axcressls partias (o m bansactan
fig - H\ Is pnd obilgations under the This o teannol barepioduced sxcapt in full without prios written spgircval &f thi Company.
! L . fargary ar Falsilication of the 1 or AppeRrEnce of thin ¢ i! ; [ wny offwagwre miny be pr tad ta the fulleat extant of e law.
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Resulls of *Brandschacht” Tea (part 2) -
‘Line il Test assemblies No.

ot _
& | No. Unit L A B C D
% 10 | Begin 1) minis [/
% " 11 | Parts of sample falling off separately |t
_ § - 12 | Parts of sampie falling off continuousty B
=0 Quration of sontinued combustion on mesh base I
& 13 min:g. /
P {max.) - 0
- ¢ fiame impairment by dripping/fall
a B materist | MO
Z 1 14 | Time ! mins |/
T Prematur ing of . /
f; 15 | End of burning at specimen mina:; /
2. | 18 | Time when test terminated (if applicable) " mins|
?,3.; rnin t
: E 1 47 | Duration
N

18 | Number of specimans
19 | Front of specimen

20 { Back of specimen

21 | Height of flame

Glowing after e .
g 22 | Duration ming |/
s | 23 | Number of specimens S
: -é- 24 | Front of specimen L /
- 25 | Back of specimen - /
ﬁi 26 | Top half of specimean /
_ :E; 27 | Bottom half of specimen !
& To be continued...
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il

Results of "Brandschacht' Test (part 3)
§=_ Line . Test assembiles No.
; N Unit | —
& | No. | A B C D
| Resi n ] '
4 28 | Single resuits cm b
-4 18586
B , )
. % .| 28 | Average of the single resuits cm | 855
i Smoke lemperature o
£ i}
gﬁ 30 | Max. of average C [ 100 \,
G| 31 [ Time™ mins |- 10:00 '

* Note: " time from start of testing

: * 2)Normal Flammability Test according to DIN 4102-1 Clause 6.2

 Flame application: [ V ]bottom edge ignition, [ ) surfacaignition
i - | Specimen No. 1 3 4 5
£ | Reaching the measuring mark within 20 seconds |~ Na No No. No
§ | Self extinguishing of the flame (s) 15 15 15 15
£ | Max. flame height (cm) | 3 4 3 3
~% | End of afterflaming (s) 15 | 15 15 15
% | End of afterglowing {s) 15 15 15 1§ 15
.. & | Molten dripping No | Ne No No No
£ | Smoke developments (visual impression) Stight '
2 Alltimings are from starl of lesting
%p
E To be conlinued. ..
. E
L . <
i 3
L |5
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| ritoria for classification for Glass B1 (DIN 4102-1 Clause 6.1 2}

All materials, excapt floaring, may be classed as B1 materials if t‘hiy mel,

a) Pass DIN 4102-16 *brandschacht” test if . -

1) The mean value for the residual length of each specimen is-at least 15 e, and no indl@idual values
are lower than Q.cm; |

2) The mean effluent temperature does not exceed '200°C many test:

3} The requirement for the residual length of each apeclmen i€ ' met even where there is aﬂaerﬂame

sashegheipigam

. afterglow, or smouldering.

’b) Pass DIN 4102-1 Clguse 8.2.3 Ignitability Test if, :
For each specimen, flaming doesn't reach the gage mark witﬁh 205 after flame application
' STATEMENTS: |
" This test report does not repiace any mandatory certiﬂcetion of the:product that may be requiréd.

DEIOTIEA3, e SrARiiEN, D

-

o

: '; - The test results relate to the behaviour of the test spactmans of a__.mduci under the partiwlar conhditions of
" the test; they are not intended to be the sale criferion for assessirﬁ‘the potentiat fire and smoké hazam of
;;!he product in use.

“*End of Report™*
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